CONSTRUCTED WETLANDS
FOR RURAL WASTEWATER TREATMENT


Presenter
Presentation Notes
Good afternoon, my name is Alison Tompkins and today I’m going to talk about the use of constructed wetlands for wastewater treatment in rural communities.



SMALL COMMUNITIES,
BIG PROBLEMS...

AGING INFRASTRUCTURE

INCREASINGLY STRINGENT
WATER QUALITY STANDARDS

$$$$$ SYSTEM UPGRADES

SMALL TAX BASE

STAFFING FOR M&O

CITY OF JULIAETTA, IDAHO POPULATION 609
FACILITY BUILT IN 1977 STILL USES THE MAJORITY OF THE
ORIGINAL EQUIPMENT. TOMPKINS, 2017.


Presenter
Presentation Notes
LETS START BY IDENTIFYING THE PROBLEM. JUST WHAT ARE SOME OF THE PROBLEMS THAT SMALL COMMUNITIES FACE?


QUICK FACTS:

THERE ARE 187 CITIES IN IDAHO WITH A POPULATION LESS
[...]
The most frequently used plant is Phragmites australis. Species of the genera Typha (latifolia, angustifolia, domingensis, orientalis and glauca) and Scirpus (lacustris, validus, californicus and acutus) spp. are also commonly used (BULRUSH OR SEDGE), Lolium perenne (ryegrass), Carex aquatilis (water sedge).
SUBSTRATE - Substrate, or filter media, selection is critical to establishing the wetland and sustaining performance. It provides the growing medium to support plant materials and microbial life and provides surface area for colonization by bacterial biofilms while still allowing water to flood through. 
Substrates vary in hydraulic permeability and pollutant-adsorbing capacity. Mixed substrates have reactive surfaces for microbial attachments and high hydraulic conductivity which allows water to move easily through pore spaces. 
Phosphorous can be removed from wastewater through the use of selected substrates or filter media containing calcium, iron, or aluminum and may include materials such as oyster shell, wollastonite, steel slag, or bauxite (Stefanakis, 2014). 


CRITICAL COMPONENTS

TEMPERATURE

e COLD TEMPERATURES SLOW
MICROBIAL
PROCESSES /NITRIFICATION AND
DENITRIFICATION, BUT CAN STILL
PROVIDE EFFECTIVE TREATMENT.

e COLD TEMPS DON'T EFFECT



Presenter
Presentation Notes
A number of processes are slowed as a result of cold temperature: microbial activities (nitrification/organic matter removal, denitrification), plant metabolism rate, chemical precipitation, and adsorption. In a two-year study of the effect of cold conditions on 12 French vertical subsurface flow constructed wetlands, no impact of cold temperature was observed on TSS, BOD5, or COD removal. Because a high HLR or organic loading rate might affect performance during cold temperatures, cold season operational strategy should include low level loading, but not so low that it results in incomplete denitrification.
BULLET POINTS


CASE STUDY #1
PRINSBURG, MINNESOTA

POPULATION 497

COST $1,281,800 (2004)

+ $30,000/YR CONTRACTED
MONITORING, M & O



Presenter
Presentation Notes
CHALLENGES: SHALLOW DEPTH TO GROUNDWATER & POORLY DRAINED, IMPERMEABLE SOILS
PVC LINER USED TO PREVENT SEEPAGE TO GROUNDWATER SUPPLY
RODENTS DISCOURAGED TO DISCOURAGE DAMAGE TO LINER AND PIPING BY BURROWING
ABUNDANT WILDLIFE – DEER, BIRDS, REPTILES
MINNESOTA WELL-PREPARED TO PERMIT CW, ALREADY PERMITTED 24 TO-DATE


SIZED TO TREAT 54,000
GPD

GRAVITY CITY SEWER
LINES

PRETREATMENT - (4)
20,000 SEPTIC TANKS
EVEN DISTRIBUTION TO (4)
HORIZONTAL SSF
WETLANDS WITH FORCED
BED AERATION

TOTAL SIZE = 1.57 ACRES
(2) 15,000 G DOSING
TANKS FEED (2) VERTICAL
SSF SAND FILTERS FOR
SECONDARY TREATMENT
CHLORINATION/
DECHLORINATION PRIOR
TO DISCHARGE TO
SURFACE WATER

CITY OF PRINSBURG, 2015

CASE STUDY #1


Presenter
Presentation Notes
CHALLENGES: SHALLOW DEPTH TO GROUNDWATER & POORLY DRAINED, IMPERMEABLE SOILS
PVC LINER USED TO PREVENT SEEPAGE TO GROUNDWATER SUPPLY
RODENTS DISCOURAGED TO DISCOURAGE DAMAGE TO LINER AND PIPING BY BURROWING
ABUNDANT WILDLIFE – DEER, BIRDS, REPTILES
MINNESOTA WELL-PREPARED TO PERMIT CW, ALREADY PERMITTED 24 TO-DATE


CASE STUDY #2
MINOT, NORTH DAKOTA



Presenter
Presentation Notes
ONE OF THE LARGEST COLD CLIMATE CONSTRUCTED WETLANDS TREATING WASTEWATER
WASTEWATER STORED DURING COLD SEASON TO COMPENSATE FOR DECLINE IN TREATMENT EFFICIENCY
PRIMARY CHALLENGE IS REMOVAL OF AMMONIA IN AERATED LAGOONS – EFLLUENT RETAINED THERE LONGER IN WARM SEASON FOR THAT PURPOSE, THEN DOESN’T SPEND ENOUGH TIME IN WETLAND TO MAXIMIZE EFFICIENCY OF WETLAND DURING WARM SEASON. SYSTEM IS LIMITED AT THE FRONT END BECAUSE WETLANDS NOT USED AT CAPACITY AT THE MOST EFFECTIVE TIME OF YEAR.



CITY OF MINOT, 2019.

CASE STUDY #2

TREATS 7.5 MILLION GPD

PERMITTED AS LAGOON FACILITY WITH
WASTEWATER STABILIZATION PONDS (I.E. FWS
WETLANDS)

PRIMARY TREATMENT = (2) 8-ACRE AERATION
BASINS

FOLLOWED BY (5) 140-ACRE LAGOON CELLS
SECONDARY TREATMENT = (4) FWS WETLANDS
OCCUPYING 160 ACRES

WETLAND DEPTH & VEGETATION SPECIFIED TO
FACILITATE REMOVAL OF BOD, TSS,
NITRIFICATION, DENITRIFICATION, AND
NUTRIENT REMOVAL

FINAL TREATMENT = 2.5 MILE DRAINAGE WAY
DISCHARGING TO SURFACE WATER MAY-
DECEMBER


Presenter
Presentation Notes
ONE OF THE LARGEST COLD CLIMATE CONSTRUCTED WETLANDS TREATING WASTEWATER
WASTEWATER STORED DURING COLD SEASON TO COMPENSATE FOR DECLINE IN TREATMENT EFFICIENCY
PRIMARY CHALLENGE IS REMOVAL OF AMMONIA IN AERATED LAGOONS – EFLLUENT RETAINED THERE LONGER IN WARM SEASON FOR THAT PURPOSE, THEN DOESN’T SPEND ENOUGH TIME IN WETLAND TO MAXIMIZE EFFICIENCY OF WETLAND DURING WARM SEASON. SYSTEM IS LIMITED AT THE FRONT END BECAUSE WETLANDS NOT USED AT CAPACITY AT THE MOST EFFECTIVE TIME OF YEAR.



CASE STUDY #3
BOSTON MILLS HISTORIC DISTRICT

CUYAHOGA VALLEY
NATIONAL PARK,



Presenter
Presentation Notes
FEASIBILITY STUDY COMPARED IT TO SSF DRIP IRRIGATION & CW WAS CHEAPER
USES SOLAR POWER, WATER CONSERVATION, LOW MAINTENANCE AND COST, ZERO DICHARGE


CASE STUDY #3

BOSTON MILLS HISTORIC DISTRICT

URS, 2010.

PROVIDES TREATMENT TO 6 STRUCTURES
INCLUDING VISITORS CENTER, PUBLIC
RESTROOMS, & OFFICES

DESIGN CAPACITY 4999 GPD

PRIMARY TREATMENT = SEPTIC TANK
SECONDARY TREATMENT = SSF WETLAND TO
REMOVE BOD AND SMALL SUSPENDED SOLIDS
THROUGH AEROBIC & ANAEROBIC PROCESSES
FINAL TREATMENT = FWS WETLAND FOR
INFILTRATION & EVAPORATION

BENEFITS: NO DISCHARGE PERMIT REQUIRED,
MAINTAINS NATURAL AESTHETICS IN NATIONAL
PARK W /HIGH VISIBILITY FROM HIGHWAYS
CHALLENGE: AVOIDING 100-YR FLOODPLAIN



—— SEPTIC

CONSTRUCTED WETLAND SYSTEM SCHEMATIC

WAL uH Wl
”FJ'*W(H\H;F f{ *Hr *mr H)” ! ; 1!’#

.||’|'I'r

SURFACE FLOW WETLAND ‘

TAMK

FPRIMARY
TREATMENT

SUBSURFACE

FLOW WETLAND TERTIARY TREATMENT/
SECONDARY INFILTRATION /EVAPOTRANSPIRATION
TREATMENT

BOSTON MILLS HISTORIC DISTRICT

Flgure 5-1

Sanltary Sewer System
Feaslblllty Study




PERMITTING WASTEWATER TREATMENT FACILITIES

AN IDAHO EXAMPLE

PLANNING
FACILITY PLAN - DEVELOPED BY LICENSED ENGINEER
MASTER PLANNING DOCUMENT /ENGINEERING REPORT
COMPREHENSIVE ASSESSMENT OF OPERATIONAL NEEDS & SYSTEM REQUIREMENTS
REQUIRED TO BE ELIBIGLE FOR STATE GRANT/LOAN FUNDING
REVIEW & APPROVAL BY DEPARTMENT OF ENVIRONMENTAL QUALITY

ENGINEERING
PRELIMINARY ENGINEERING REPORT
COMPLETED BY COMMUNITY’S ENGINEER
INCLUDES PLANS AND SPECS FOR PROPOSED TREATMENT SYSTEM
REVIEW & APPROVAL BY DEPARTMENT OF ENVIRONMENTAL QUALITY

PERMITTING
COMMUNITY REQUESTS MODIFICATION OF AN EXISTING DISPOSAL PERMIT, OR...
APPLY FOR A NEW PERMIT
MAY BE A DISCHARGE AND/OR REUSE PERMIT
APPROVAL REQUIRED PRIOR TO IMPLEMENTATION OF SYSTEM


Presenter
Presentation Notes
TECHNICALLY, THEREA RE NO REGULATORY INCENTIVES FOR CW, BUT…
 REALITY OF 5 BENEFICIAL USES OF WATER & LOWER WATER TEMPERATURES ARE RECOGNIZED BY PERMITTING AGENCIES LIKE DEQ


WATER QUALITY STANDARDS

FEDERAL SECONDARY TREATMENT
STANDARDS (40 40 CFR 133.102 CFR
133.102) UNDER THE CLEAN WATER
ACT

2018 NPDES PERMIT LIMITATIONS AND
MONITORING REQUIREMENTS FOR
JULIAETTA, IDAHO

(EXCLUDING WATER TEMPERATURE
WHICH IS LISTED SEPARATELY)



IDAHO ADMINISTRATIVE
CODE (IDAPA 58.01.02.100)
DEFINES 5 BENEFICIAL USES
OF WATER

* SUPPORT AQUATIC LIFE

* PROVIDE RECREATION AREA

* MAINTAIN A SUSTAINABLE
WATER SUPPLY

* PROVIDE WILDLIFE HABITAT
* IMPROVE AESTHETICS

5 BENEFICIAL USES OF WATER


Presenter
Presentation Notes
EFFECTIVELY COMMUNICATING THESE BENEFITS TO COMMUNITIES AND REGULATORY AGENCIES IS NECESSARY IN ORDER TO MEET PROJECT GOALS



5 BENEFICIAL USES OF WATER

* DO NOT QUALIFY AS
“BENEFICIAL USES” WHILE
WATER IS HELD IN A
PRIVATE TREATMENT
SYSTEM

e BUT BENEFITS ARE
ACKNOWLEDGED BY
REGULATORY AGENCIES

* RECEIVING WATERS ARE
POSITIVELY IMPACTED

OPEN SOURCE IMAGES, 2019.


Presenter
Presentation Notes
NEED TO COMMUNICATE THESE BENEFITS TO COMMUNITIES AND REGULATORY AGENCIES


UNLIKE MECHANICAL
TREATMENT SYSTEMS

9



Presenter
Presentation Notes
NEED TO COMMUNICATE THESE BENEFITS TO COMMUNITIES AND REGULATORY AGENCIES


PERMITTING CHALLENGES

NO CONSTRUCTED WETLANDS FOR WASTEWATER TREATMENT IN IDAHO,
CREATING UNCERTAINTY IN PERMITTING

METHOD OF TREATMENT IS INCLUDED IN THE FACILITY PLAN AT THE
DISCRETION OF THE CONTRACT ENGINEER OR AT THE COMMUNITY’S
REQUEST

TECHNICALLY (BY THE BOOK) THERE ARE NO INCENTIVES FOR
CONSTRUCTED WETLANDS, ONLY FOR EFFECTIVE TREATMENT METHODS,
HOWEVER...

THE REALITY THAT WETLANDS PROVIDE THE 5 BENEFICIAL USES OF WATER
IS RECOGNIZED BY REGULATORY AGENCIES

THEIR ABILITY TO LOWER WATER TEMPERATURE IS NOT WELL-KNOWN

THEIR LOW-COST COMPARED TO TRADITIONAL METHODS IS NOT WELL-
KNOWN



FUNDING CONSTRUCTED WETLANDS

TOTAL COSTS INCLUDE:

« CONSTRUCTION & INSTALLATION LOW MAINTENANCE
e MATERIALS CAN TRANSLATE TO
" LABOR & SITEWORK LARGE SAVINGS OVER
. OPERATIONS, MAINTENANCE, MONITORING THE LIFETIME OF A
SYSTEM

 DEPRECIATION OVER LIFETIME OF SYSTEM

* SIZE & COMPLEXITY

OPEN SOURCE IMAGES, 2019.



FUNDING CONSTRUCTED WETLANDS

EXAMPLE:

COST FOR A FRENCH REED BED SYSTEM IN ITALY (2014-2016) WAS
STUDIED FOR A 500-1000 POPULATION EQUIVALENT (SIMILAR IN SIZE
TO JULIAETTA)

NEW CONSTRUCTION WAS 364 EUROS ($417 US) PER PE

= $417,000 US FOR A SYSTEM WITH 1000 PE TREATMENT CAPACITY
AVERAGE ANNUAL O & M COST OF 5531 EUROS/YEAR ($6340 US)
FOR ENERGY & LABOR (REED HARVESTING, INSPECTIONS, &
MONITORING)

PRIMARY O & M COST OF FRENCH REED BEDS IS COMPARATIVELY LESS

THAN OTHER WETLAND SYSTEMS DUE TO REDUCED SLUDGE
MANAGEMENT NEEDS

OPEN SOURCE IMAGES, 2019.



FUNDING PROGRAMS

FOR WASTEWATER SYSTEMS



Presenter
Presentation Notes
SOME SOURCES CAN BE LEVERAGED TOGETHER (EX. JULIAETTA $30K COMMUNITY MATCH CAME FROM USDA & IDEQ)
HIGHLY COMPETITIVE – COMMUNITY SHOWS DEMONSTRATES COMMITMENT BY PROVIDING ITS OWN MATCHING $ MAY RECEIVE HIGHER PRIORITY RANKING


GENERAL CHALLENGES

 PUBLIC ACCEPTANCE — THEY CAN'T SUPPORT WHAT THEY
DON'T KNOW

* ENGINEERING — THEY CAN’T DESIGN WHAT WON'T GET
PERMITTED BY DEQ

* PERMITTING — THEY CAN'T PERMIT WHAT ISN'T
ENGINEERED BEYOND ALL DOUBT THAT THE PUBLIC
HEALTH, SAFETY, AND WELFARE ISN'T AT RISK



CASE STUDY:
JULIAETTA, IDAHO
IN THE
POTLATCH RIVER WATERSHED



* 380,400 ACRES

* LAND USES
* FORESTRY
* LIVESTOCK
* AGRICULTURE
* RURAL RESIDENTIAL
e COMMERCIAL
* INDUSTRIAL
* UNDEVELOPED

* POLLUTANTS
* BACTERIA
* DISSOLVED OXYGEN
* AMMONIA
* NUTRIENTS
* OIL & GREASE
* ORGANICS
* PESTICIDES
e SEDIMENT
* TEMPERATURE

e SALMON SPAWNING
HABITAT TOMPKINS, 2019.


Presenter
Presentation Notes
MOST PRECIPITATION OCCURS FROM FALL TO SPRING, results in high peak flows of the Potlatch River in early spring and extremely low flows in late summer 


JULIAETTA, IDAHO

®Eillings
=
z
'
=1

ize City

@Reddin ®zalt Lakg City =
t I =
170" 115" 1160~ =




JULIAETTA, IDAHO

CENTRALIZED WWT COMPLETED e LOCATION DOWNSTREAM

1977 OF CITY CENTER

STILL USES MOST OF ORIGINAL * TREATED EFFLUENT

EQUIPMENT DISCHARGED TO WETLAND
BASIN NEAR POTLATCH

590 CONNECTIONS RIVER

OPERATED & MAINTAINED BY 2 * 2018 DISCHARGE PERMIT

OPERATORS IN TRAINING CONTAINS WATER

TEMPERATURE STANDARDS


Presenter
Presentation Notes
Replacement parts for a system this age are becoming more difficult to obtain and based upon current performance levels it is unlikely that it will be able to meet future discharge permit requirements 


EXISTING
WASTEWATER



Presenter
Presentation Notes
Juliaetta’s wastewater treatment system is located at the southern (downstream) end of town and discharges treated effluent to a wetland basin adjacent to the Potlatch River as shown 




Presenter
Presentation Notes
The wastewater facility is designed to treat 303 m3 d-1 (80,000 gallons per day) of wastewater. Wastewater gravity flows to the treatment facility, where a lift station pumps it through a grit removal chamber to a grinder pump. It then flows to a mechanical aeration tank, followed by a clarifier. Sludge is piped from the bottom of the clarifier into one of four sludge drying beds, from which dried sludge is removed and temporarily stockpiled on site until it is removed and composted at an off-site facility. The clarified effluent flows through a rotating microscreen for the removal of fine solids, after which it is chlorinated to remove pathogens and dechlorinated prior to discharge into an area adjacent to the Potlatch River 
Drying beds operate at capacity during winter months and influent screening is insufficient, increasing wear on downstream processes and equipment 
EPA has determined that Juliaetta cannot meet water temperature limits (<21.3°C) based on the updated 2018 Draft TMDL and has proposed a 13-year compliance schedule in the 2018 NPDES permit. Effluent temperature standards pose a significant challenge during summer months, when low flows of the Potlatch River can drop below 0.057 m3 s-1 (2 cubic feet per second). 


\ PROJECT VICINITY

PAVED REC PATH (OLD RAILROAD BED)

CENTENNIAL PARK — CITY PARK WITH BASEBALL & SOFTBALL
FIELDS, PARKING, AND COVERED PICNIC AREA

A

CITY PROPERTY & GRAVEL PARKING /STORAGE AREA

A

VOLUNTEER FIRE STATION

EXISTING WASTEWATER TREATMENT FACILITY

100-YEAR FLOODPLAIN

LATAH COUNTY ASSESSORS OFFICE, 2018.



FLOODPLAIN ANALYSIS

$a=m 1970’S DATA
VS.

2016 LIDAR DATA mmmm)

TOMPKINS, 2019.

* FEMA FIRM MAPS NOT HELPFUL IN DETERMINING FLOODPLAIN

* FIRM FLOOD ELEVATION (1038) USED WITH CURRENT ELEVATION
DATA TO INTERPOLATE 100-YEAR FLOODPLAIN

* SOILS = AQUIC XEROFLUVENTS

* SHALLOW DEPTH (18-24") TO WATER TABLE

e FROST DEPTH = 24”

TOMPKINS, 2019.



HILLSIDES DOWNRIVER NOW
FLOURISHING WITH
VINEYARDS

POTENTIAL FUTURE REUSE FOR
IRRIGATION

ADVANTAGE OF PLANT
AVAILABLE NITROGEN

REDUCE SURFACE WATER
DEMAND FOR IRRIGATION

LEWIS-CLARK VALLEY
AMERICAN VITICULTURAL AREA



 PAVED REC PATH (ABANDONED
RAILROAD BED) STOPS @ PARK
* PATH CONNECTS TO WWT SITE
e COULD EXTEND RECREATIONAL USE
SOUTH BY PAVING PATH
* PARK IS LOCATED UPHILL FROM
WWT FACILITY
 POTENTIAL REUSE TO IRRIGATE BALL
FIELDS, BUT $$$ TO PUMP UPHILL
* IRRIGATION/REUSE BENEFITS
+ PLANT AVAILABLE NITROGEN
+ REDUCES SURFACE WATER
DEMANDS

TOMPKINS, 2019.

TOMPKINS, 2019.



* JULIAETTA VOLUNTEER FIRE
STATION IS LOCATED
ADJACENT TO WWT
FACILITY

* PRESENTS AN




ADJACENT
PROPERTY

OUTFALL AND INFILTRATION
CHANNEL MAY NOT BE OWNED BY
JULIAETTA

SURVEY NECESSARY TO LOCATE
PROPERTY CORNERS

5.6 ADJACENT ACRES
$300-$1000/ACRE

$1680-$5600 TOTAL ASSESSED
VALUE

OPPORTUNITY FOR MUTUALLY
BENEFICIAL LAND ACQUISITION

LATAH COUNTY ASSESSORS OFFICE, 2019.



DESIGN CONCLUSIONS

e CONSTRUCTED WETLANDS CAN EFFECTIVELY TREAT
WASTEWATER IN ALL CLIMATES AND THE FRENCH REED BED
IS THE MOST COST EFFICIENT SYSTEM DUE TO REDUCED
SLUDGE MANAGEMENT

* VERTICAL AND HORIZONTAL SSF WETLANDS CAN ALSO BE
USED TOGETHER TO OVERCOME SITE CONSTRAINTS

* CRITICAL ELEMENTS MUST BE SPECIFIED TO MAXIMIZE
TREATMENT EFFICIENCY

* SOME REGULATORY AGENCIES ARE IDEALLY POSITIONED
TO INCENTIVIZE TREATMENT WETLANDS BECAUSE THEY
ARE ALSO A FUNDING SOURCE (LIKE IDAHO DEQ)

TOMPKINS, 2019.



DESIGN CONCLUSIONS

* CONSTRUCTED WETLANDS ARE CHEAPER THAN
TRADITIONAL SYSTEMS AND MULTIPLE FUNDING
SOURCES CAN BE LEVERAGED TOGETHER

« PERMITTING REQUIRES GOOD COMMUNICATION
BETWEEN ENGINEER, COMMUNITY, AND
REGULATORY AGENCIES

* REQUIRES A DESIGN TEAM WILLING TO
CONSIDER THIS “NEW” TECHNOLOGY

* ADDITIONAL RESEARCH SHOULD
INVESTIGATE THE USE OF NATIVE PLANTS AS
AN ALTERNATIVE TO INVASIVE AND NON-
NATIVE SPECIES






FINAL DESIGN

FRENCH REED BED METHOD IS THE MOST COST-EFFECTIVE
TREATMENT SYSTEM

FENCING REQUIRED TO PREVENT DIRECT CONTACT
RECREATION IN REED BEDS

CAN BE INCORPORATED INTO A LANDSCAPE WITH
RECREATIONAL PATHS, BENCHES, AND WILDLIFE HABITAT

SUFFICIENT GRAVEL AREAS FOR NEW CONSTRUCTION
ABOVE FLOOD ELEVATION ELIMINATES NEED FOR
ADDITIONAL SITE DISTURBANCE

ONCE OPERATIONAL, EXISTING SYSTEM CAN BE
DECOMMISSIONED TO PROVIDE AREA WATER STORAGE,
RECIRCULATION, AND/OR REUSE

RECREATIONAL PATH PROVIDES RIVER ACCESS AND
CONNECTS TO CENTENNIAL PARK


Presenter
Presentation Notes
As a vertical subsurface flow system, it also requires less area per capita (2 m2/person) than horizontal or free water surface systems. French reed beds can further reduce construction and maintenance costs by reducing sludge management over the lifetime of the system, requiring removal of accumulated sludge every 10 years or more. 


FINAL DESIGN

STORAGE INCREASES FLEXIBILITY FOR FUTURE